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Conducted Spurious Emission
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725.000 MHz 1.000 GHz 100.000 kHz 921.68924 MHz -53.68 dBm -40.68 dB 725.000 MHz 1.000 GHz 100.000 kHz 904,54236 MHz -53.24 dBm -40.24 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,96276 GHz -44.18 dém -31.18 dB 1.000 GHz 2.000 GHz 1,000 MHz 294826 GHz -44.26 dem -31.26 d&
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30.000 MHz 620.000 MHz 100.000 kHz 249.85834 MHz -54.09 dBm -41.02 dB 30,000 MHz £30.000 MHz 100.000 kHz 180.21362 MHz -54.20 dam -41.20 db
725.000 MHz 1.000 GHz 100.000 kHz 984.27786 MHz -53.44 dBm -40.44 dB 725.000 MHz 1.000 GHz 100.000 kHz 909.99137 MHz -53.45 dBm -40.45 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,08825 GHz -43.98 dém -30.98 dB 1.000 GHz 2.000 GHz 1,000 MHz 289178 GHz -44.30 dém -31.30 d&
3.000 GHz 7.000 GHz 1,000 MHz 6.98125 GHz -39.47 dbm -26.47 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -39.49 dBm -26.49 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.08173 GHz -42.29 dBm -29.29 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.05574 GHz -42.31 dBm -29.31 dB
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1.000 GHz 3.000 GHz 1.000 MHz 2.96276 GHz -44.27 dbm -31.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -39.27 dBém -26.27 dB
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature (°C) V(o\}'i)all?)e Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0202
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0202
0 Normal Voltage 0.0076
-10 Normal Voltage 0.0061 PASS
-20 Normal Voltage 0.0158
-30 Normal Voltage 0.0139
20 Maximum Voltage 0.0020
20 Normal Voltage 0.0000
20 Battery End Point 0.0103
Note:
1. Normal Voltage = 3.8 V.; Battery End Point = 3.5 V.; Maximum Voltage = 4.3 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenzZhen) Page Number : Ad4 of A113
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.52 5.59 6.06 PASS
Sporton International Inc. (ShenzZhen) Page Number : A45 of A113
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204C

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 dém  Offset 14.00 d& RefLevel 30.00 dém Offset 14.00 d&
lo_att 30 0B AQT 2ms @ RBW 10 MHz e att 30 0B AQT 2ms @ RBW 10 MHz
(@153 view @152 view
s N
S — s
o e 0.1 o o
< :
; RN
0.0 0.01 =
\
|
A \
\
1€ \ 160 A
B - ¥
1 \
| 4
1€ R, 1E-0
b
| |
1E-0: 160 k
CF 782.0 MHz Mean Pwr + 20.00 dB :F 782.0 MHZ Mean Pwr + 20.00 dB
c v ion Function Samples: 130000 v i ion Function Samples: 130000
Mean | poak |  crest | 109 | 1% | Dase | o.01% | Mean | poak |  crest | 109 | 1% | 0.9% | p.01%%
Trace 1 [ 2135 dem | 26.33 dom 4.98 dB 2.46 0B 4.00 dB 4.52 dB .78 dB Trace 1 [ 2038 dbm | 26.57 dom 6.20 dB 3.07 0B 4,54 0B 5,59 0B 5.03 dB
—_ — —
WARHERIED G we
Date 17.AUG.2024 231443 Date: 17.AUG 2024 231510

Middle Channel / Full RB

Spectrum -
Ref Level 30.00 dém  Offset 14.00 d&
lo_att 30 0B AQT 2ms @ RBW 10 MHz
(@152 view
e
o
0.0 <
4%
R
1E- B
b
4
L
1€ +
b
1E-0: ‘\
CF 782.0 MHz Mean Pwr + 20.00 dB
c v ion Function Samples: 130000
Mean | poak |  crest | 109 | 1% | _Da%s | 0.01%
Trace 1 [ 19,37 dém | 26.13 dém 6.81 dB 3.16 0B 5.04 db .08 dB 6.58 dB
L
CREEER N
Date 17.AUG.2024 23.15:38

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 498 | 505 | 9.79 | 9.81 - - - -
Sporton International Inc. (ShenzZhen) Page Number 1 A47 of A113
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204C

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

o =

DCate: 17.AUG 2024 225004

Spec
RefLevel 30.00 dém Offset 14.00 d& & RBW 100 kHz Ref Level 30,00 dém  Offset 14.00 dB & RBW 100 kHz
o Att 30dE SWT  37.9ps @ VBW 300 kHz  Mode auto FFT o Att 30ds  SWT 37945 @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
MITL] 15.70 dBm| MITL] 13.67 dBm|
782.86900 MHzZ 783.14900 MHz
20 20
wdB 26.00 dB| ndgl 26.00 dB|
0d B T A LW : APV STy 4.075000000 MHz 0d ~”, f |ty e B A, 5.045000000 MHz
Q factor | 157.4 § factor \\ 155.2
|
o db o db
i
-10 e - -10 e
\ \
20 di 20 di —
— 7 - 1N
. u,,vaﬂ‘ Ve T N,
A0 - ~3p.d6m- =7
W ) Rean
-40 df -40 df
50 di -50 di
-60 de -60 de
GF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result
ML 1 782,889 MHz 15.70 dbm ndB down 4.575 MHz ML 1 783,143 MHz 13.67 dém ndB down 5.045 MHz
T1 1 779.562 MHZ -10.52 dém ndd 26.00 d8 T1 1 779,483 MHZ -12.54 dam ndd 26.00 d8
T2 1 784.537 MHz -10.33 dém Q factor 157.4 T2 1 784,527 MHz -12.31 dbm Q factor 155.2
L L J - L JL J

Date: 17.AUG 2024 2250:43

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 17, AUG 2024 23:13.37

Spectrum Spectrum =
RefLevel 30.00 dém Offset 14.00 d8 & RBW 300 kHz Ref Level 30,00 dém Offset 14.00 dB & RBW 300 kHz
o Att 30dE SWT  18.5ps @ VBW 1MHz  Mode auto FFT I Att 30ds SWT  18.9us @ VBW 1MHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
MITL] 17.95 dBm| MITL] 16.53 dBm|
779.6020 MHz 1 780.1420 MHz]
2 e —__ndB 26.00 dB 2 I ndB 26.00 dB
s ~— - BT 9.700000000 MH2, s e N TN B 9.810000000 MHz
qQ factor Y 79.6 if qQ factor \ 79.5
o db o db
e y 5
-10 da - -10 da F -
\ /,'
20 df = do 20 df —
i L Iy e
-30 dB — -30 dB =
g -
-40 df o a0d /
] TNV N
-50 di -50 di
-60 de -60 de
GF 782.0 MHz 1001 pts pan 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result
ML 1 779.602 MHz 17.35 dbm ndB down 9.75 MHz ML 1 780,142 MHz 16.53 dBm ndB down 9,51 MHZ
T1 1 777.185 MHZ -9.38 dBm nd8 26.00 dB T1 1 T77.145 MHz -9.33 dBm nd8 26.00 d8
T2 1 786.975 MHz -8.74 dém Q factor 75.6 T2 1 788,955 MHz -9.25 dBm Q factor 73.5

DCate: 17 AUG 2024 2314:16

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 450 | 452 | 9.03 | 8.99 - - - -
Sporton International Inc. (ShenzZhen) Page Number : A49 of A113
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LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

3 spectrum -
RefLevel 30.00 dém Offset 14.00 d& & RBW 100 kHz Ref Level 30,00 dém  Offset 14.00 dB & RBW 100 kHz
I Att 30dE SWT  37.8us @ VBW 300kHz  Mode auto FET I Att 30de SWT  37.9ps @ VBW 300kHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
MITL] v aBm) MITL] 14,59 dBm|
200 MHz 781.72000 MHz
2 Oce Bw 4496 MHZ 2 - ¥ © By 4.515484515 MHz
A Y E s A\, . x
104 N 104 ] VYAV AW r\ X
7
\
o db o db
T |
A / \
-10 e - -10 e ;
AN {
20 di 20 di
17 = Py ™
e e A A,
739 = -3udad
]
-40 df -40 df
-50 di -50 di
-60 de -60 de
GF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 780.432 MHz 15.44 dbm ML 1 781.72 MHz 14.53 dBm
T1 1 779.75225 MHZ 9,35 dém Occ Bw 4.495504466 MHz T1 1 779, 74226 MHZ 9.07 dBm Occ Bw 4.515484515 MHz
T2 1 784.24775 MHz 9,04 dem T2 1 76425774 MHz .34 dBm
L L J - L JL J
Date: 17, AUG. 2024 224850 Date: 17, AUG 2024 2250:28

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum Spectrum =
RefLevel 30.00 dém Offset 14.00 d8 & RBW 300 kHz Ref Level 30,00 dém Offset 14.00 dB & RBW 300 kHz
o Att 30dE SWT  18.8us @ VBW  1MHz  Mode auto FFT I Att 30de SWT  18.9p:s @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 17k Max
17.76 dBm| MITL] 15.19 dBm|
- 702.8190 MHz - 781.6200 MHz]
B - 9.030969031 MHz x. Oce Bw 8.991008991 MHz
B SRV LA e e A e
10d 10d ¥
[ \ /
e ! \ e
0 f ) 0 T t
-10 e f A -10 e i \A
/ \ / \_
20d b 20d / =
- P ey .
-30 dB = -30 dB >
A A
404 s {
e A
50 di
-60 de -60 de
GF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 782,819 MHz 17.76 dom ML 1 781.62 MHz 15.13 dBm
T1 1 777.4845 MHz 11.07 dam Occ Bw 9.030969031 MHz T1 1 77,4845 MHz 9.77 dBm Occ Bw 8.991008991 MHz2
T2 1 786.5155 MHz 10.67 dbm T2 1 7864755 MHz 10.22 dBm
Date: 17.AUG. 2024 23:13.23 Date: 17.AUG 2024 23 14.03
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204C

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum Sp n c%:
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14.00 d Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
Limit ¢heck PASS Limit ¢heck PABS
20 dble—fRURIONS | INE ARG i BAKS 20 dbifpe—$RURIOUS | INE ABS DAKS ”
10 dBm ” 10 dam H
0dB i T 0 dB | \
10 dem | ,|‘ -10 dém — J \
-20 dém fJ I[ 20 dBm [
e Am amo ]
SPURIOUS_LINE_ABS / I | SPURIOUS_LINE_ABS_ f \
-40 d@m i l.\b -40 dBm 7
" B It et [ et et \‘]rum.-.ww
50 dem | I 50 dB |
I
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([l Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Range low | Rangeup | REW | Frequency | Powerabs | AL
763.000 MHz 775.000 MHz 6.250 khz 771,30170 MHz -56.31 dBm -21.31 db 763.000 MHz 775.000 Miz 5250 Fiiz 263 71328 56 44 4B ol.4a
775.000 MHz 775,900 MHz 100,000 kHz 77558666 MHz -45.20 dem -32.20 d& 775.000 MHz 775,900 MHz 100 000 kHz 75 15065 MHz 45 14 dBm 3214 db
775.900 MHz 776.000 MHz 30.000 kHz 775.96758 MHz -50.16 dBm -37.16 dB 775,900 MHz 776 000 MHs 30.000 kHz 76 80005 MHz 5075 dbm ~770°db
776.000 MHz 788,000 MHz 100,000 kHz 777,32468 MHz 20,60 dBrm -0.31 dB 776,000 MH= 255 000 MH= 100 D00 kH= 268 53030 MHs 0 59 dam o de
788.000 Mz 788.100 MHz 30.000 kHz 788,02612 MHz -50.40 dbm -37.40 d 786.000 MHz 788.100 MHz 30,000 kHz 788.09995 MHz -49.18 dém -36.18 dB
788.100 Mz 793.000 MHz 100.000 kHz 78869476 MHz ~48.02 dim -32.02 d 788.100 MHz 793,000 MHz 100,000 kHz 788.30315 MHz -43.91 dém -30.91 dB
793.000 MHz 806,000 MHz 6.250 kHz 793,11039 MHz -56.43 dbm -21.43 dB 753.000 MHz B06.000 MHz 6,250 kHz 787.51299 MHz -56.46 dBm -21.46 dB
T T T
J - il ) o

Date: 17.AUG.2024 22:40:30

Date: 17.AUG.2024 22.51:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 17.AUG 2024 22:44:20

ﬁ m
Spectrum Sp 1 v
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto FFT Ref Level 30.00 deém Offset 14.00 dg& Mode suto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit §heck PABS Limit §heck PARS
20 dbiie—$SBURIOUS | INE ARS pAKS 20 dbHre—$RURIONS | INE ABS pAKS
10 dBm 10 dBm
B P o
o0de f'w ]‘ 0 dB: J '\l
-10 dem — i Il -10 dBm — , L
-20 dBm -20 dBm T l
e / \ o : \
SPURIOUS_LINE_ABS v SPURIOUS_LINE_ABS, 7
g e 2 T~
40 dBm - -40 dBm —
-50 dbm: 50 dex JF"
-6 B0 aBm
Btart 763.0 MHz 7007 pts Stop 806.0 MHz | (|| start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequenc | powerabs | AL
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -54.48 dBm -19.48 d& 753.000 MHz 775.000 MHz 5 250 kHiz 271.16983 Mz 56.52 dbm 215208
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -35.08 dBm -22.08 dB 775.000 MHz 775.900 MHz 100,000 kHz 77509935 MHz 4507 dBm 3207 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96439 MHz -39.30 dBm -26.30 dB 775.900 MH2 776.000 MHz 30.000 kHz 75 08726 MHz 5019 dbm 37.10 d8
776.000 MHz 788.000 MHz 100,000 kHz 780.50150 MHz 6.92 dBm -23.08 dB 776,000 MH= 788 000 MH= 100,000 kHe 28 G7512 MH= = 85 dbm 2315 dB
788.000 MHz 788.100 Mz 30,000 kHz 788,00005 MHz -49.24 dBim -36.24 d 786.000 MHz 788.100 MHz 30,000 kHz 788.00005 MHz -37.67 dém -24.67 dB
788.100 MHz 793.000 MHz 100.000 kHz 78841573 MHz ~43.40 dBm -30.40 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.10245 MHz -32.44 dBm -19.44 dB
J93.000 Mz B08.000 MHz 5.250 kHz 79331818 MHz -56.32 dim ~21.32 d& 793.000 MHz 506.000 MHz 5.250 kHz 794.17532 MHz -55.60 dBm -20.89 dB
Y
)i o il ) wa

Date: 17.AUG.2024 22.55:46

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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FCC RF Test Report

Report No. : FG480204C

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Date: 17.AUG 2024 22.41.47

Date: 17 AUG.2024 22.53:14

o
im ||| se n v
Ref Level 20.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14.00 d Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dble—fRURIONS | INE ARG 7 BAKS 20 dbire—$RURIOUS ) INE ABS DAKS
10 dBm H 10 dam Pﬂ
0 de Ili 0 db L
-10 dem - ‘ -10 dem — I[
-20 dém ‘I t 20 dBm | T
o | | o 1
SPURIOUS_LINE_&BS T \\ | SPURIOUS_LINE_ABS_ / L
-40 dBm ,.j . -40 dBm 7 T
| s ien of Pt e A e e,
50 dem r ekt 50 dB r 1
-60 dBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Range Low Rangeup | REW | Frequency | Powerabs |  Alim
763.000 MHz 775.000 MHz 6.250 khz 771.72128 MHz -56.49 dBm -21.49 db 763.000 MHz 775,000 MHz 5250 Fiiz 76312507 Wiz 543 dom 14508
775.000 MHz 775,900 MHz 100,000 kHz 77589955 MHz -44.83 dem -31.63 d& 775.000 MHz 775900 MHz 100 000 kHz 7518987 MH= a5 47 dBm AT B
£75:900 MHz 776.000 MH2 30.000 kg 77596906 MHz =49,43 clim -36.49 db 775.900 MHz 776.000 MHz 30,000 kHz 775.93092 MHz -50.05 dém -37.05 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,34865 MHz 20.31 dBm -9.59 d 776.000 MHz 788,000 MHz 100,000 kHz 786.63936 MHz 19.64 dBm -10.36 dB
786.000 MHz 768.100 MHz 30.000 kHz 788.00764 MHz -50.24 dBrm -37.24 d8 768.000 MHz 788.100 MHz 30.000 kHz 788.07408 MHz -50.08 dBm -37.08 dB
788.100 MHz 793.000 MHz 100,000 kiz 786,23462 MHz -44.95 dBm -31.95 d 788.100 MHz 793,000 MHz 100,000 kHz 788.21993 MHz -43.94 dBm -30.94 dB
793.000 MHz B06.000 MHz 6.250 kHz 79387662 MHz -56.35 dbm -21.35 dB 753.000 MHz 806,000 MHz 6,250 kHz 793.30519 MHz -56.55 dBm -21.55 dB
T
Il - )i i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
im =[] sp n v

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30.00 dem  Offset 14.00 d& Mode auto FFT

SGL Count 1007100 5GL Count 1007100

@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS

20 dbipe—_fPURIOUS J INE ABS paks 20 dbire—$RURIOUS ) INE ABS D

10 dBm 10 dem

- —

. f_,JW V]\ e j.du-\»». .i

-10 dem — ! -10 dem — ’ \

-20 dem | | 20 dem 1 {

e / ‘ . | \

SPURIOUS_LINE_ARS = | SPURIOUS_LINE_ABS_ 7 \,]

40 dBm rf — 40 dam e I

50 dBm ] 1 50 dB i‘“’

g T il o

Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri E Spurious Emissions

Rangelow | RangeUp | REBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Freguenc | Ppowerabs | Alim
763.000 MHz 775.000 MHz 6.250 kHz 774,99401 MHz -55.47 dbm -20.47 08 763.000 Mz LT S 250 11 P ey 5 59 o .55 B
775.000 MHz 775.900 MHz 100,000 kHz 775,89955 MHz -36.35 dBm -23.35 d8 775.000 MHz 775,000 MHz 100,000 kHz 75 37178 MHz it eidem 21 de
£75:900 MHz 776.000 MH2 30.000 ki 77599921 MHz ~40.73 B -27.73 db 775.900 MHz 776.000 MHz 30,000 kHz 775.90005 MHz -50.59 dém -37.59 d8
776.000 MHz | 788.000 MHz 100,000 kHz 779,39850 MHz 5.77 dBm -24.23 d8 776,000 MH= 238,000 MHs 100,000 kha 6 59719 MHe ot dam oiaadn
788,000 MHz 788.100 Mz 20.000 kHz 788,00005 MHz -50.05 dém -37.06 dé 766.000 MHz 788,100 MHz 30,000 kHz 788.09995 MHz -40.03 dBm -27.03 db
768100 Mz | 793.000 MHz 100.000 kHz 791.87657 MHz ~44.58 dBm -31.50d8 788.100 MHz | 793.000 MHz 100,000 kHz 788.10245 MHz -35.15 dém ~22.15 dB
LEER A o LML LTS e s e ~56.40 dbm _21.40 d& 793.000 MHz 506.000 MHz 5.250 khz 793.13636 MHz -56.17 dBm -21.17 dB
)
) il )
Dater 17.AUG 2024 2245:38 Date: 17.AUG. 2024 22.57.05

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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LTE Band 13/ 5MHz / 64QAM

o
im ||| se n v
Ref Level 20.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14.00 d Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dble—fRURIONS | INE ARG BAKS 20 dbire—$RURIOUS ) INE ABS DAKS
10 dBm ‘Pi 10 dam r
0 de h 0 db | L
-10 dem — J 1 -10 dem — r \
-20 dém f i 20 dBm ‘
o ‘ o f
SPURIDUS_LINE ABS ,, \ | SPURIOUS_LINE_ARS_ f \
-40 dem f -40 dBm
I N [~ H
Dl N SN A——
50 dem iw ; 50 dB r
B0 CE Elis
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequenc | powerabs | ALim
763.000 MHz 775.000 MHz 6.250 khz 76742957 MHz ~56.70 dBm -21.70 db 763.000 MHz 775.000 Miz 5250 Fiiz et e 541 dom TwTYT
775.000 MHz 775,900 MHz 100,000 kHz 775,89958 MHz -45.42 dem -32.42 dB 775.000 MHz 775,900 MHz 100 000 kHz 727647 MH= —44.85 dBm ~51 85 B
775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -50.75 dBm -37.75 dB 775,900 MHz 776 000 MHs 30.000 kHz 275.97348 MHz 50.72 dbm 3772 B
776.000 MHz 788,000 MHz 100,000 kHz 777,33666 MHz 18.32 dBm -11.67 dB 776,000 MH= 255 000 MH= 100 D00 kH= 86 e7E M- 15 58 dam o s
786.000 MHz 768.100 MHz 30.000 kHz 788.02952 MHz -50.53 dBm -37.53 d8 768.000 MHz 788.100 MHz 30.000 kHz 788.05929 MHz -50.24 dBm -37.24 dB
788.100 MHz 793.000 MHz 100,000 kiz 791,81294 MHz -44.38 dBm -31.36 d8 788.100 MHz 793,000 MHz 100,000 kHz 788.21503 MHz -44.76 dBm -31.76 dB
793.000 MHz 806,000 MHz 6.250 kHz 793,18831 MHz -56.42 dbm -21.42 dB 753.000 MHz B06.000 MHz 6,250 kHz 793.05844 MHz -56.46 dBm -21.46 dB
Il ) - i e
Date: 17.AUG.2024 224303 Date: 17.AUG.2024 22.54:30
o
im ||| se n v
Ref Level 20.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30.00 deém Offset 14.00 dg& Mode suto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dble—fRURIONS | INE ARG BAKS 20 dbire—$RURIOUS ) INE ABS D
10 dBm 10 dam
o f,,wwww\\ o JrawMﬂl
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763.000 MHz 775.000 MHz 6.250 khz 774,95804 MHz -56.37 dBm -21.37 db 763.000 MHz 775.000 Miz 5250 Fiiz TR 552 dom CIWERT
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LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / QPSK

Band Edge / 1 RB

Band Edge /1 RB

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 14.00 de Mode Auto FFT

Spectrum

Ref Level 30.00 deém
SGL Count 100/100
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Mode Auto FFT
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Rangelow | RangeUp | RBW | Freguency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763,000 MHz 775.000 MHz 6.250 kHz 763.06503 MHz -66.19 dBm -31.10 dB 763,000 MAz 775.000 MHz 6.250 KHz 76758541 MHz -66.61 dBm 31,61 d&
775,000 MHz 775.900 MHz 100,000 kHz 775.66300 MHz -54.39 dBm -41,39 dB 775,000 MHz 775.900 MHz 100.000 kHz 775,00045 MHz -55.10 dém -42,10 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.96888 MHz -58.82 dBm -45.82 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.93402 MHz -60.71 dBm -47.71 d8
776.000 MHz 788.000 MHz 100,000 kHz 777.60040 MHz 20.41 dBm -9.59 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 20.91 dém -9.09 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -60.78 dBm -47.78 dB 788,000 MHz 788.100 MHz 30.000 kHz 788,03492 MHz -57.88 dBm -44.88 d&
788.100 MHz 793.000 MHz 100.000 kHz 790.40804 MHz -54.70 dBm -41.70 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -52.47 dBm -39.47 dB
793,000 MHz 806.000 MHz 6.250 kHz 797.44805 MHz -66.35 dBm -31.35 dB 793,000 MHz 506.000 MHz 6.250 kHz 793,09740 MHz -66.27 dBm -31.27 dB
L ) ) ( )il ) e
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Rangelow | RangeUp | RBW | Freguency |  PoweraAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -60.80 dBm -25.80 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -38.46 dBm -25.46 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97737 MHz -41.59 dBm -28.58 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.70529 MHz 4.17 dBm -25.83 dB
788,000 MHz 783,100 MHz 30.000 kHz 788.00106 MHz -38.77 dBm -25.77 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.21993 MHz -34.28 dbm -21.28 dB
793.000 MHz 806.000 MHz 5.250 kHz 793.08442 MHz -53.67 dBm -18.67 dB
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LTE Band 13/ 10MHz / 16QAM

LTE Band 13/ 10MHz / 16QAM

Band Edge / 1 RB

Band Edge /1 RB

Spectrum

Ref Level 30.00 dem Offset 14.00 d& Mode Auto FFT

SGL Count 100/100

Spectrum

Ref Level 30.00 deém
SGL Count 100/100
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Mode Auto FFT
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Rangelow | RangeUp | RBW | Freguency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771.73327 MHz -66.55 dBm -31.55 dB 763,000 MHz 775.000 MHz 6.250 kHz 767.18981 MHz -66.50 dBm -31.50 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.59745 MHz -54.35 dBm -41,35 dB 775,000 MHz 775.900 MHz 100.000 kHz 77547068 MHz -55.15 dBm -42.15 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -58.79 dBm -45.72 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98427 MHz -60.58 dam -47.58 db
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 19.99 dém -10.01 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 19.68 dBm -10.32 dB
788,000 MHz 783,100 MHz 30.000 kHz 788.04201 MHz -60.51 dém -47.51 db 788,000 MHz 788.100 MHz 30.000 kHz 788,00624 MHz -57.42 dBm -44.42 d&
788.100 MHz 793.000 MHz 100.000 kHz 790.40804 MHz -53.91 dbm -40.91 dB 788.100 MHz 793.000 MHz 100.000 kHz 78B.20524 MHz -53.31 dBm -40.31 dB
793.000 MHz 806.000 MHz 5.250 kHz 797.60390 MHz -66.43 dBm -31.43 dB 793,000 MHz 806.000 MHz 6.250 kHz 794,30519 MHz -66.04 dam -31.04 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -62.07 dBm -27.07 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89056 MHz -40.03 dBm -27.03 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98027 MHz -44.71 dBm -31.71 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.38861 MHz 3.36 dBm -26.64 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.08467 MHz -41.10 dBém -28.10 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -35.94 dBm -22.94 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.12338 MHz -55.40 dBm -20.40 dB
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LTE Band 13/ 10MHz / 64QAM

LTE Band 13/ 10MHz / 64QAM

Band Edge / 1 RB

Band Edge /1 RB

Spectrum u? Spectrum
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Rangelow | RangeUp | RBW | Freguency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 767.20180 MHz -66.33 dBm -31.33 dB 763,000 MHz 775.000 MHz 6.250 kHz 763,05395 MH2 -66.30 dBm -31.30 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -54.82 dBm -41,82 dB 775,000 MHz 775.900 MHz 100.000 kHz 775,70355 MHz -54.36 dBm -41.86 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -59.77 dBm -46.77 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -60.13 dam -47.13 db
776.000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz 18.94 dBm -11.06 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.42358 MHz 18.85 dBm -11.15 dB
788,000 MHz 783,100 MHz 30.000 kHz 788.08377 MHz -60.45 dém -47.46 dB 788,000 MHz 788.100 MHz 30.000 kHz 78809665 MHz -58.67 dBm -45.67 d&
788.100 MHz 793.000 MHz 100.000 kHz 791.15210 MHz -54.93 dbm -41.93 dB 788.100 MHz 793.000 MHz 100.000 kHz 78B.11224 MHz -53.12 dBm -40.12 dB
793.000 MHz 806.000 MHz 5.250 kHz 793.31818 MHz -66.39 dBm -31.32 dB 793,000 MHz 806.000 MHz 6.250 kHz 802,03247 MHz -66.42 dam -31.42 dB
( N ) ( )| ) ]

Date: 17.AUG 2024 23.04.06

Date: 17.AUG.2024 23.07:54

LTE Band 13/ 10MHz / 64QAM

Band Edge / Full RB

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 14.00 de Mode Auto FFT

@1 AvgPwr
Limit heck PAES
20 Gh."’f“ SPURIOUS | INE ARS pAES
10 dem
od ]
10 dB lf l
-20 dem 1 T
v an. / |
SPURIOUS_LINE_ABS_ 1
o / \ |
50 day rf
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  PoweraAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.93407 MHz -63.91 dBm -28.91 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84201 MHz -44.98 dBm -31.98 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97448 MHz -48.91 dBm -35.91 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.62837 MHz 1.89 dBm -28.11 dB
788,000 MHz 783,100 MHz 30.000 kHz 788.05040 MHz -45.50 dBm -32,50 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.17587 MHz -39.34 dBm -26.34 dB
793.000 MHz 806.000 MHz 5.250 kHz 793.18831 MHz -58.23 dBm -23,23 dB
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Conducted Spurious Emission
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30.000 MHz 763.000 MHz 100.000 kHz 750.41767 MHz -63.91 dBm -50.91 dB 30,000 MHz 763.000 MHz 100.000 kHz 202,51227 MHz -64.02 dBm -51.02 dB
206,000 MHz 1.000 GHz 100.000 kHz 959,73082 MHz -63.66 dém -50.66 dB 906,000 MHz 1.000 GHz 100.000 kHz 904.11522 MHz -63.47 dém -50.47 d&
1.000 GHz 3.000 GHz 1,000 MHz 1.55511 GHz -42.93 dbm -29.93 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -42.97 dBm -29.97 dB
3.000 GHz 8.000 GHz 1,000 MHz 6.88786 GHz -49.76 dBm -36.76 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.98335 GHz -49.49 dém -36.49 dB
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30.000 MHz 763,000 MHz 100.000 kHz 197.87024 MHz -64.07 dem -51.07 dB
806.000 MHz 1.000 GHz 100.000 kHz 845.15396 MHz -63.38 dBm -50.38 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -43,39 dBém -30.39 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.96885 GHz -49.67 dém -26.67 dB
i
)i J ¢ [
Date: 17.AUG.2024 22:58:35
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LTE Band 13/ 10MHz
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature (°C) V(o\}'i)all?)e Deviation Result
(Ppm)
50 Normal Voltage 0.0042
40 Normal Voltage 0.0096
30 Normal Voltage 0.0098
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0116
-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0105
-30 Normal Voltage 0.0129
20 Maximum Voltage 0.0169
20 Normal Voltage 0.0000
20 Battery End Point 0.0100
Note:
1. Normal Voltage =3.8 V.; Battery End Point =3.5 V.; Maximum Voltage =4.3 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenzZhen) Page Number : AB9 of A113
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LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 6.26 7.01 7.22 PASS
Sporton International Inc. (ShenzZhen) Page Number : A60 of A113
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LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 131 | 1.34 | 3.16 | 3.04 | 503 | 499 | 993 | 991 | 1457|1451 - -
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LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o )
Ref Level 30.00 dém  Offset 14.00 d&@ & RBW 30 kHz Ref Level 30,00 dém  Offset 14.00 dB & RBW 30 kHz
o At 30dE SWT  63.2ps @ VBW 100kHz  Mode Auto FFT = Att 30de SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value | __Function__| Function Result
ML 1 36,9923 MHz 17.44 dbm ndB down 13119 MHz ML 1 536,021 MHz 14.51 dBm ndB down 1.3427 MHz
T1 1 835.8734 MHz -8.40 dam ndg. 26.00 d8 T1 1 835.8343 MHz -11.60 dBm ndB 26.00 d8
T2 1 837.1853 MHz 51 dBm Q Factor 636.0 T2 1 837, 1763 MHz -11.34 dBm Q Factor 522.6
L L J L] L JL J

Date: 17.AUG 2024 16:28:38

DCate: 17 AUG 2024 16.28.20

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

)
Ref Level 30.00 dém  Offset 14.00 d8 & RBW 100 kHz RefLevel 30,00 dém  Offset 14.00 dB & RBW 100 kHz
o Att 30de SWT 12 s @ VBW 300 kHz  Mode Auto FET = Att 0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
il 16.69 dBm| il 15.07 dBm|
0 i 836.72180 MHz - " 837.21930 MHz
o L X nde 26.00 dB —_ ndby 26.00 dB
. AT e T T 2.158800000 MH:2 04 / BT 3.030000000 MHz
Ji Q factor 264.9 / Q factor 275.5)
0 db f o db
,_J'
104 - -10 e
J /
-20d — =
Ve LT
30 Tom—
-40d -40 df
50 d -50 di
60 d -60 de
CF 836.5 MHz 1001 pts pan 6.0 MHz GF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value | __Function__| Function Result
ML 1 36,7218 MHz 16.69 dbm ndB down 3.1588 MHz ML 1 B37,2193 MHz 15.87 dém ndB down 3.039 MHz
T1 1 834.9176 MHz -9.52 dBm ndB 26.00 dB T1 1 8349835 MHz -9.99 dBm ndB 26.00 dB
T2 1 838.0764 MHz -9.32 dbm Q Factor 264.9 T2 1 533,0225 MHz -10.03 dBm Q Factor 275.5
L e J - L JL J

Date: 17.AUG 2024 16:50.21

DCate: 17 AUG 2024 16.51:03

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum Spectrum
Ref Level 30.00 dém  Offset 14.00 d8 & RBW 100 kHz RefLevel 30,00 dém  Offset 14.00 dB & RBW 100 kHz
o At 30dE SWT  37.9ps @ VBW 300kHz  Mode Auto FFT = Att 30de SWT  37.9ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
(@ 17K Max (@ 17k Max
il 15.90 dBm| il 13.72 dBm|
835.79100 MHz 838.63800 MHz
20 20
; X nde 26.00 dB| nde M1 26.00 dB|
- Pl v - \ 5.025 ~ . e P B, 5
10d e P e, B A ) 025000000 MH2 104 - ¥ B AT +.985000000 MH2
} Q factor 166.3] Q factor ls 168.2]
0 db o db
/ N
-10 df - -10 de: -
¢ \ %,
\
-20d / -20 di A AN -
T W Al T
|20, , F204 =
-40d -40 df
50 d -50 di
60 d -60 de
CF 836.5 MHz 1001 pts Span 10.0 MHz GF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value | __Function__| Function Result
ML 1 635,791 MHz 15.38 dbm ndB down 5.025 MHz ML 1 533,638 MHz 13.72 dém ndB down 4,965 MHz
T1 1 833.973 MHZ -10.50 dém ndg. 26.00 d8 T1 1 833,983 MHz -12.49 dém ndB 26.00 dB
T2 1 838.998 MHz -10.32 dém Q Factor 166.3 T2 1 839,968 MHz -12.16 dBm Q Factor 168.2
L e J - L JL J L]

Date: 17.AUG 2024 17:12.08

Cate: 17.AUG 2024 17.12.47

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204C

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(=]

(=]

pectrum
RefLevel 30.00 dém Offset 14.00 d8 & RBW 300 kHz Ref Level 30,00 dém Offset 14.00 dB & RBW 300 kHz
o Att 30dE SWT  18.5ps @ VBW 1MHz  Mode auto FFT I Att 30de SWT  18.9p:s @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
MITL] 16.19 dBm| MITL] 15.24 dBm|
. 832.7840 MHZ 834.6820 MHz
20 - 20
- ndg, 26.00 dB _nde 26.00 dB
104 TN e MmN n 9.930000000 MHZ 104 YT - G ™ 9.910000000 MHZ|
i Q factor \ 83.9 7 Qfactar \ 84.2
ode / | ode | \
g T L
-10 e - -10 e ¢
{ =, / \
20 di 20 di
P Bl T2 T N
= o = e
-40 df -40 df
50 di -50 di
-60 de -60 de
GF 836.5 MHz 1001 pts Span 20.0 MHz GF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 532.784 MHz 16.13 dbm ndB down 9.93 MHz ML 1 534,632 MHz 15.24 dBm ndB down 9,51 MHZ
T1 1 831,445 MHZ -9.56 dam ndd 26.00 d8 T1 1 831,525 MHz -11.00 dBm nd8 26.00 dB
T2 1 841.375 MHz -10.22 dbm Q factor 83.9 T2 1 841,435 MHZ -10.53 dbm Q factor 4.2
L L J - L JL J

DCate: 17.AUG 2024 173348

DCate: 17, AUG 2024 17.34.30

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

3 spectrum -
RefLevel 30.00 dém Offset 14.00 d8 & RBW 300 kHz Ref Level 30,00 dém Offset 14.00 dB & RBW 300 kHz
o Att 30dE SWT  253ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  253ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
MITL] 14.59 dBm| MITL]
836.8300 MHz
20 20
T nde 26.00 dB)| ; nde 26.00 dB|
104 Pt N sy ABM e [, 14.565000000 MHZ 104 Y AN e F 14.505000000 MHz
( Qfactor \ 57.5) J Qfactor \ 57.5
da | da /
0 i 0 +
i il
-10 e -10 e E
/ \ |
20 d . e 20 d I '
A At I
P 0 T o N
30 =vy =30, G ey
-40 df -40 df
50 di -50 di
-60 de -60 de
GF 836.5 MHz 1001 pts pan 30.0 MHz GF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result
ML 1 §36.83 MHZ 14.59 dbm ndB down 14.565 MHz ML 1 533,353 MHz 14.53 dBm ndB down 14.505 MHz
T1 1 829.367 MHZ -10,94 dém ndd 26.00 d8 T1 1 829,217 MHZ -11.45 dam ndd 26.00 d&
T2 1 943.933 MHz -11,52 dBm Q factor 57.5 T2 1 843,723 MHz -11.20 dBm Q factor 57.5
T —
L e J L] L JL J

DCate: 17, AUG 2024 175440

DCate: 17 AUG 2024 17 55.22

Sporton International Inc.

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPH700B

(Shenzhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204C

Occupied Bandwidth

Mode

BW

LTE Band 26 : 99%0BW(MHz)

1.4MHz

3MHz

S5MHz 10MHz 15MHz

20MHz

Mod. QPSK | 16QAM

QPSK

16QAM

QPSK | 160AM | QPSK | 16QAM | QPSK | 16QAM

QPSK

Middle CH 1.09 | 1.10

2.73

2.73

450 | 447 | 9.13

9.05

13.55 | 13.37

16QAM

Mode

LTE Band 26 : 99%0BW(MHz)

BW

15MHz(CH26790)

Mod.

QPSK

16QAM

High CH

13.52

13.49

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Cate: 17.AUG. 2024 16:28.25

Spectrum L‘L‘? Spectrum l“r‘?
Reflevel 30.00 dém  Offset 14.00 db & RBW 30 kHz RefLevel 30.00 dbm  Offset 14.00 0B & RBW 30 kHz
e At 30d8 SWT 632 s @ VBW 100 kHz  Made Auto FFT o att 30d8 SWT 63245 @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 10k Max [@ 10k Max
Mir1l 15.63 dBm| Mir1l
2 836.23710 MHz 2 ,
W N Occ B 1.090909091 MHz Occ Bey
" L e WV 0 FaSYANEAS SV AaN A S s
0 dém: S 0 dém:
10 d -10 da —
20 dB — 20 dB —
oy s . s T
o e  s0-apfe
-40 dan -40 dan
-50 dm -50 dm
-60 da -60 da
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
ML 1 36,2371 MHZ 15,63 dam ML 1 36,9224 MHZ 15.77 dBm
TL £35.95455 MHz 7.93 dem Occ Bw 1.090909051 MHz TL B35.95175 MHz 6.79 dBm Occ Bw 1.096503497 MHz
Tz £837.04545 MHz 1,47 dam Tz 83704825 MHZ 7.66 darn
GNNRREREY we

DCate: 17.AUG.2024 18.28.07

Middle Channel / 3MHz / QPSK

Cate: 17.AUG.2024 16:50.07

Spectrum L“?"“ Spectrum l%"
RefLevel 30,00 dBm  Offset 14.00 db & RBW 100 kHz RefLevel 30,00 dBm  Offset 14.00 0B & RBW 100 kHz
e At a0 de SWT 19 s @ VBW 300 kkz  Mode Auta FFT o att I0ds SWT 19 s @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 10k Max [@ 10k Max
Mir1l Mir1l 16.44 dBm)
2 8: 2 . 836.27620 MHZ
A Mec By . 7 X .0cc By 2.727272727 MHZ]
PP IV U o iy A o A e Y N e
10 5 T 10 ¥ ¢
/ \ / '
0 dém £ t 0 dam a “
N J 3
-10 da v -10 da
" _’,
20 de = - 20 dB - —
e -~ - e W =
3 derh = 30 da
-40 dan -40 dan
-50 dm -50 dm
-60 da -60 da
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
ML 1 36,9795 MHZ 16,96 dam ML 1 836,272 MHZ 16.44 dBm
TL 83512737 MHz 9,55 dBm Occ Bw 2.733266733 MHz TL 35,1393 MHz 9.65 dBm Occ Bw 2,727272727 MHz
Tz £837.86064 MHZ 10,80 déro Tz 83786663 MHZ 10.14 dam
GNNRREREY we

Cate: 17.AUG 2024 16.50.49

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number : AB5 of A113




SPORTON LAB.

FCC RF Test Report

Report No. : FG480204C

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum | = Specrum | G
RefLevel 30,00 dBm  Offset 14.00 db & RBW 100 kHz RefLevel 30,00 dBm  Offset 14.00 0B & RBW 100 kHz
e att 30 dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT e att 30d8  SWT 37045 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count_100/100
| |
M1l 14.75 dBm| M1l 14,98 dBm|
- 34.93200 MHz - 838.57800 MHz
4 Oce By 14496 MHZ Oce By 4.465534466 MHz
wd YA W L eV W P 104 LEN STV TN e Sl
| ]
-10 e -10 e ! -
/ \ 7 \
/ \ v A
-20d 20 r sy
A " /S M
-3 g - o
40 d -40 di
-50 -50
-60 e -60 e
GF 836.5 MHz 1001 pts Span 10.0 MHz GF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 634,332 MHz 14.75 dbm ML 1 533,578 MHz 14.33 dBm
T1 1 834.25225 MHZ 10.00 dam Occ Bw 4.495504466 MHz T1 1 83427223 MH2 8.61 dBm Occ Bw 4.465534466 MHZ
T2 1 638.74775 MHz 3,42 dbm T2 1 538,73778 MHz 7.37 dém

DCate: 17.AUG.2024 17:11:51

Cate: 17.AUG.2024 17.12.33

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

)
RefLevel 30.00 dém Offset 14.00 d8 & RBW 300 kHz Ref Level 30,00 dém Offset 14.00 dB & RBW 300 kHz
o Att 30dE SWT  18.5ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  18.9p:s @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
M1l 16.67 dBm| M1l 15.77 dBm|
- " 34,9020 MHzZ - 836.1800 MHz
_ Al ~ Occ By 9.130869131 MHz ©Bw 9.050949051 MHz
. P il e et RV . A ]
10 10
/ | \
. / \ . |
/ \
/ ' |
-10 e - v -10 e - T
/ N / —
-20d Dot -20d s =
A S [ —
90 dhrn =] — -
-40 df -40 df
50 di -50 di
-60 de -60 de
GF 836.5 MHz 1001 pts Span 20.0 MHz GF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 534,302 MHz 16.67 dbm ML 1 835,18 MHz 15.77 dém
T1 1 831.9046 MHZ 9,52 dém Occ Bw 9.130869131 MHz T1 1 B31,9845 MHZ 8.99 dém Occ Bw 9.050949051 MHz
T2 1 41,0355 MHz 11.13 dBm T2 1 8410355 MHz 5.83 dem
—

DCate: 17 AUG 2024 17:33.34

DCate: 17 AUG 2024 17.34:16

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum Spectrum
RefLevel 30.00 dém Offset 14.00 d8 & RBW 300 kHz Ref Level 30,00 dém Offset 14.00 dB & RBW 300 kHz
o Att 30dE SWT  253us @ VBW 1MHz  Mode auto FET I Att 30de SWT  253ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
M1l 15.75 dBm| M1l 19.23 dBm|
- 842.3140 MHz - 833.2030 MHz
OccBw 13.546453546 MHz Oce By 13.366653367 MHz
¥ e B KW N P ThA A Nl o, o A, e b
10 di o P Ay O, Y 10 di VAN Pl L
oo [/
- -10 e -
\.M -20 di
e
S 252 - n
< A e WA,
-40 df -40 df
50 di -50 di
-60 de -60 de
GF 836.5 MHz 1001 pts Span 30.0 MHz GF 836.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 842.314 MHZ 15.75 dbm ML 1 533,203 MHz 14.23 dBm
T1 1 829.7268 MHz 9.68 dBm Occ Bw 13.546453546 MHz T1 1 829.8167 MHZ 8.55 dBm Occ Bw 13.366633367 MHZ
T2 1 843.2732 MHz 9,04 dem T2 1 843,1833 MHz 8.79 dem
L e J L JL J -

Cate: 17.AUG.2024 175626

DCate: 17.AUG.2024 17.55.08

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number 1 A66 of A113




s=aranas. FCC RF Test Report Report No. : FG480204C

Spectrum b Spectrum -
RefLavel 30.00 dém  Offset 14.00 A8 & RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 0b e RBW 300 kHz
o Att I0dE SWT 253ps @ VBW 1MHz Mode Auta FFT o Att 30ds SWT  253ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
[o15k Max [o15k Max
CHE] 16.15 aBm CHE] 14.41 abm
. 829.5740 MHz 824.4500 MHz
20 M1 20 -
- OccBw ¥ 2 19.516483516 MHZ| 5 Oce Bw 19.486513487 MHz
T T o o e A VALY sy e s Ao | P f\
0 d b2 Vo S ( 104 5 v SAVANL N FANNS I
i
/ | | |
0d 0d
J ! ] “
10 dBs { !‘ 10 dBs J,’
\
s J | s / \
20 = o 20 i T
. T AW, e
3.0 > == 30 Rt R e
-40d -40d
50 df -50 di
-60 de -60 de
CF 824.0 MHz 1001 pts Span 90.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
ML 1 829,574 MHZ 16,15 dam ML 1 824,45 MHZ 14,41 dBm
TL 1 17,2268 MHz 10,28 dém Occ Bw 13.516483516 MHz TL 1 8172567 MHz 9.64 dBm Occ Bw 13.496513467 MHz
Tz 1 30,7433 MHz 11,59 dero Tz 1 830, 7433 MHz 8.59 dam
sl o S JL o [
Date: 17 AUG 2024 192845 Date: 17 AUG 2024 1839:33

Sporton International Inc. (ShenzZhen) Page Number 1 A67 of A113
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Report No. : FG480204C

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 17.AUG.2024 16:18.49

o
@ Spe I v
Ref Level 23.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 23.00 dém  Offset 14.00 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avaPwr
20 dehmitdhack 5 r | SPURIRIECHEELABS_ Yy
Line _$PURIOUS INE_ABS PABS [ \ Line ‘P\JR‘{(HIH INE_ABS PAES
10 dém 10 dem ] \
y [ sosm ||
dBm 1 i
) j
-10 dam lf -10 dBm
| SPURIOUS_LINE_ABS_ \ J
20 dem \“‘ 20 dB I \
-30 dam -30 dB i T
-40 dBm IHM -40 gl |
50 dBm A M m \'I M
— bl o~
60 dem -50 dBm
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_| ([l Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fr |__Ppower Abs | Alimit__| Rangelow | RangeUp | REBW | Frequency | Powerabs | Alimit |
815.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -42.75 dBm -36.75 dB 847.000 MHz §49.000 MHz 100,000 kHz 5§48.72328 MHz 21.19 dém ~6.81 db
£23.000 MHz £524.000 MHz 20.000 kHz 623.99950 MHz2 -22.32 dBm -9.52 de 849.000 MHz 850,000 MHz 20,000 kHz 849.00050 MHz -19.88 dBm -6.88 dB
524000 MHz 526.000 MHz 100.000 kHz 52425275 MHz 21.00 dém |_ -9.00 dB 850.000 MHz 560.000 MHz 100,000 kHz 850.01499 MHz -49.22 dBm -36.22 dB
y
Il . i 1 ) e

Date: 17.AUG.2024 16:30:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 17.AUG 2024 16:25:20

m
pectrum v
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 23.00 dem  Offset 14.00 db Mode Auto Sweep
SGL Count 100/100 5GL Count 1007100
@1 AvgPwr @1 AvgPwr
20 dbiit hack m RIFHE CHBEKABS_ =
Line _$PURIOUS INE_ABS PABS SPURIDUS_LINE_ABS PAES
10 dem e 10 dc.r 5
_ |
0 dem ! 1  dénf
-10 dBm I \I *IDQL v
| SPURIOUS_LINE_ABS_ | |
20 dem } k’% .;‘nfa
-30 dem 7 30 des \\\
-40 dBm :"M 40 dB
e N
-50 dem — = -50 dBrm ]
-60 dém -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions _— Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__PpowerAbs | ALimit Range low | RangeUp | RBW | Frequency |__Power Abs | Alimit |
£15.000 MHz 523,000 MHz 100,000 kHz 822,99600 MHz -41.16 dBm -26.16 db 847.000 MHz 549.000 MHz 100,000 kHz 848.06793 MHz 13.48 dbm -16.52 dB
823.000 Mrz | B2+.000 MHz 20.000 kHz 823.99550 MHz ~25.41 dbm -12.41d8 849.000 MHz | 850000 MHz 20.000 kHz 849.00050 MHz -24.59 dém ~11.59 de
EEEN A L CATLEL LT e EPLE L 13.12 dom _l6.80 d8 850.000 MHz 560.000 MHz 100,000 kHz 850.01499 MHz -42.16 dBm -20.16 dB
Y
I Il P

Date: 17.AUG.2024 16:37:08

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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Report No. : FG480204C

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

=)

Ref Level 23.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr

Ref Level 23.00 dém
SGL Count 100/100

Offset 14.00 db Mode Auto Sweep

@1 avaPwr

Date: 17.AUG 2024 16:20:07

Il

Date: 17.AUG.2024 16:31:56

20 dbiiGhack m . | SPUEIFRECHBEKABS nARS
Line _$PURIOUS_LINE_ABS PASS /’\ P\fﬂ\ll(illii INE_ABS PABS

10 dBm

0 dBm

-10 dBm

| SPURIOUS_LINE_ABS_

-20 dem

-30 dBm

-40 dBm

-50 d&m Al

Y, "‘L,Nf‘" \.‘I\I‘m

-60 dém -60 dBm

-70 dBm -70 d&m

Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz

purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fr |__Ppowerabs | Alimit__| Range Low Range Up | REBW | Frequency | Powerabs | Alimit |
815.000 MHz 823.000 MHz 100.000 kHz 822,98002 MHz ~50.07 dBm -37.07 d& 847.000 MHz 849.000 MHz 100.000 kHz 848.71928 MHz 20.62 dBm -9.38 dB
£23.000 MH2 £824.000 MH2 20,000 kiz 92399950 MH2 -20.84 dim 784 dB 849.000 MHz 850,000 MHz 20,000 kHz 849.00050 MHz -20.43 dém -7.43 d8
5824.000 MHz 626,000 MHz 100.000 kHz 824.24675 MHz 20.56 dbm -9.34 dB 850.000 MHz 860.000 MHz 100,000 kHz 850.00500 MHz -50.38 dém -37.38 dB

1 J r

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

)

Date: 17.AUG 2024 16:24:02

Il

Date: 17.AUG.2024 16:35:50

m
v
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep RefLevel 23.00 dém  Offset 14.00 dB Mode auto Sweep
SGL Count 100/100 5GL Count 1007100
@1 AvgPwr @1 AvgPwr
20 dbmi Gk m | SPURIRHEGHEERABS FTVE
Line _$PURIOUS_) INE_ABS PABS Line SPURIDUS_LINE_ABS PAES
10 dBm /-"" \ 10 der \
0 dem K \ 0 da
-10 dBm 4 -10 dBm:
| SPURIOUS_LINE_ABS_ H \
20 dem J ]i( 20 ge
-30 dBm b des
| et
1 N
40 dem a0 dB "1
-50 dém = -50 dBrm
I S e
60 dem 60 dm
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions _— Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _PpowerAbs | ALimit Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit |
£15.000 MHz £23.000 MHz 100,000 kHz 822,99600 MHz -42.30 dBm -29.30 dé 847.000 MHz 549,000 MHz 100.000 kHz 547.86613 MHz 12.47 dém ~17.53 db
823.000 Mrz | B2+.000 MHz 20.000 kHz £23,99950 MHz ~26.70 dBm -13.70 d8 849.000 MHz | 850000 MHz 20.000 kHz 849.00050 MHz -25.50 dém ~12.50 de
EEEN A L CATLEL LT e e 12.35 dom 17 de 850.000 MHz 560.000 MHz 100,000 kHz 850.00500 MHz -43.22 dBm -30.22 dB
) .« o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204C

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 17.AUG.2024 16:21:26

Date: 17.AUG.2024 16:33:14
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Rangelow | Rangeup | RBW | Fr |__PpowerAbs | Alimit__| Range Low Range Up | REBW | Frequency | Powerabs | Alimit |
£15.000 MHz 823.000 MHz 100.000 kHz 822,96404 MHz -51.55 dBm -36.55 d 847.000 MHz 549.000 MHz 100.000 kHz 848.78921 MHz 19.42 dBm -10.58 dB
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Range Low | Range Up | RBW | Freguency Power Abs | ALimit Rangelow | RangeUp | REBW | Frequency | Power Abs__| Alimit i
£15.000 MHz £23.000 MHz 100,000 kHz 82298301 MHz -44.05 dBm -31.06 dé 847.000 MHz 549,000 MHz 100.000 kHz £47.57203 MHz 11.81 dém -16.19 db
523.000 MH2 | 24,000 Mz 20.000 kHz £23,59550 MHz ~27.51 dbm -14.51d8 849.000 MHz 550,000 MHz 20,000 kHz 949.00050 MHz -28.37 dBm -15.37 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204C

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 17.AUG 2024 16:40:31
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£15.000 Mz 823.000 Mz 100.000 kHz 822,99600 MHz -48.05 dBm -36.05 d& B846.000 MHz 549,000 MHz 100.000 kHz 548.75874 MHz 20.77 dém ~o.23 d8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204C

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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Ref Level 30.00 dBm
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Offset 14.00 dB Mode Auto Sweep
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Date: 17.AUG.2024 16:41.49
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615.000 MHz 623.000 MHz 100.000 kHz 818.20779 MHz -47.24 dBm -34.24 dB 846.000 MHz 649.000 MHz 100,000 kHz 848.77373 MHz 15.89 dém -10.11 dB
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